GASOLINE GENERATOR

IC200 Engine - HY2500/3100 (L/LE/LE-3)

2013/02/02



HYU N DAI ENGINE- CRANKCASE 1C200-A

POWER EQUIPMENT PORTABLE GASOLINE GENERATOR - HY2500L(E) / HY3100L(E)
POS REF DESCRIPTION B QTY | Remark
E N G I N E- CRAN KCASE ICZOO-A 1 1C200-A01 Oil lever switch assy Hlim kR e 1
2 1C200-A02 Crankcase RN 1
2-1 IC200-A02-1 | Crankcase ARG (a3 ) 1
3 1C200-A03 Governor shaft VA iELH 1
4 1C200-A04 Governor slider PR BR 1
5 1C200-A05 Governor weight B kR 2
6 1C200-A06 Crankcase EE 1
7 1C200-A07 Governor weight pin KBy 2
8 1C200-A08 Governor holder clip JEiEEh B 1
9 1C200-A09 Governor arm shaft R 1
10 1C200-A10 Drain oil bolt M10*15%1.25 FiHEE4EM10%15%1.25 2
11 1C200-A11 Governor washer BARBERR 1
12 1C200-A12 Drain oil bolt washerd10x$16x1.5 FimiER R ¢ 10x ¢ 16x 1.5 2
13 1C200-A13 Lock pin 1*5.7 AEBEHFE15.7 1
14 1C200-A14 Radial ball bearing 6205 4h 756205 1
15 1C200-A15 Oil seal$25*41.25*6 imE ¢ 25*41.25%6 1
16 1C200-A16 Governor shaft washerd6*$12*1.5 EIREFERE ¢6* 1215 1
17 1C200-A17 Flange bolt M6*16 HEZEEM6*16 2




HYU N AI ENGINE- CRANKCASE COVER 1C200-B
T

POWER EQUIPMEN PORTABLE GASOLINE GENERATOR - HY2500L(E) / HY3100L(E)

POS REF DESCRIPTION iR ES QTY | Remark
ENGINE- CRANKCASE COVER 1C200-B - TR T —" e -
2 1C200-B02 Crankcase cover packing mimFAE B 1
3 1C200-B03 Oil filter cap ik RAH 1
4 1C200-B04 QOil filter cap  packing Hih RZHE 1
5 1C200-B05 Oil seal$p25*41.25%6 BE ¢ 25*41.25%6 1
6 1C200-B06 Dowel pind8*12 ENLEE 812 2
7 1C200-B07 Flange bolt M8*35 TRZI2HMB*35 7
8 1C200-B08 Radial ball bearing 6205 & 6205 1




HYUNDAI

POWER EQUIPMEN

ENGINE- CYLINDER HEAD 1C200-C

PORTABLE GASOLINE GENERATOR - HY2500L(E) / HY3100L(E)

ENGINE- CYLINDER HEAD 1C200-C

POS REF DESCRIPTION iR ES QTY | Remark
1 1C200-C01 Cylinder head comp SELAY 1
2 1C200-C02 Spark plug NIEE 1
3 1C200-C03 Gasket,cylinder head SEFHB 1
4 1C200-C04 Cylinder head cover FIkE 1
5 1C200-C05 Gasket,cylinder head cover FT L EZmE R 1
6 1C200-C06 Tube BEE 1
7 1C200-C07 Muffler gasket HSOZHE 1
8 1C200-C08 Flange bolt 6x12 EZIEH6 x 12 4
9 1C200-C09 Bolt AM6x113 BT WSk I242AM6 x 113 2
9-1 1C200-C09-1 Bolt AM6x90 HLLA T W L2 AMG x 90 2
10 1C200-C10 Bolt AM8x35 W2 AMB x 35 2
11 1C200-C11 Dowel pind10x16 EfrsE ¢ 10x 16 2
12 1C200-C12 Flange bolt M8x55 HEFEMS8 x 55 4




HYUNDA

POWER

EQUIPMEN

T

ENGINE - CRANKSHAFT, CONNECTING ROD 1C200-D
PORTABLE GASOLINE GENERATOR - HY2500L(E) / HY3100L(E)

ENGINE - CRANKSHAFT, CONNECTING ROD 1C200-D

POS REF DESCRIPTION B ¢4 QTY | Remark
1 1C200-D01 Ring comp EEINAY 1
2 1C200-D02 Piston HE 1
3 1C200-D03 Piston pin TEES 1
4 1C200-D04 Connecting rod assy EFF 1
5 1C200-D05 Crankshaft comp168FB-V % 168FB-V 1
6 1C200-D06 Connecting rod bolt M7*32 EFIER 2
7 1C200-D07 Piston pin clip TEEEILE 2




HYUNDAI

POWER EQUIPMEN

ENGINE- 1C200 VALVE, ROCKER ARM, CAMSHAFT ASSY 1C200-E
PORTABLE GASOLINE GENERATOR - HY2500L(E) / HY3100L(E)

ENGINE- 1C200 VALVE, ROCKER ARM,
CAMSHAFT ASSY 1C200-E

REF DESCRIPTION B
1 1C200-E01 Camshaft assy MES 1
2 IC200-E02 Push rod AT 2
3 1C200-E03 Valve rocker arm EE 2
4 1C200-E04 Valve lifter Fridad 2
5 1C200-E05 Pivot rocker arm S TEVHEE 2
6 1C200-E06 Weight return spring BEE 1
7 IC200-E07 Intake valve #S07 1
8 IC200-E08 Exhaust valve HSIT 1
9 1C200-E09 Seat, valve spring HimE 1
10 1C200-E10 Valve spring SITHE 2
11 1C200-E11 Intake valve spring retainer ST E R 1
12 1C200-E12 Exhaust valve spring retainer HES IR E 1
13 IC200-E13 Valve rotator HES IR s Bk 1
14 1C200-E14 PLATE SUBASSEMBLY, LIFTER STOPPER BEAFRAIMRA S 1
15 IC200-E15 Adjusting bolt, valve SITEEWLER 2
16 IC200-E16 Pivot adjusting nut KPR EE 2




HYUNDAI

POWER EQUIPMEN

ENGINE- CARBURETOR ASSY 1C200-F
PORTABLE GASOLINE GENERATOR - HY2500L(E) / HY3100L(E)

ENGINE- CARBURETOR ASSY 1C200-F

POS REF DESCRIPTION B QTY | Remark
1 1C200-FO1 Carburetor ASSY BB HES R 1
1-1 1C200-F01-1 Carburetor ASSY HUAEMY MR BB 1
2 1C200-F02 Packing, insulator HEOZRHHR 1
3 1C200-F03 Insulator, carburetor 1% ih 2SR IR 1
4 1C200-F04 Packing, carburetor Wims R 1
5 1C200-FO5 Packing air cleaner FRERTRHE 1




HYUNDAI

POWER

EQUIPMENT

ENGINE- AIR CLEANER ASSY 1C200-G
PORTABLE GASOLINE GENERATOR - HY2500L(E) / HY3100L(E)

ENGINE- AIR CLEANER ASSY 1C200-G

| PR

POS REF DESCRIPTION iR ES QTY | Remark
1 1C200-G01 Air cleaner ASSY BHZESIRERSH 1
1-1 1C200-G01-1 | Air cleaner ASSY MAZESIRERDH 1
2 1C200-G02 Case comp, air cleaner TR EEEE 1
3 1C200-G03 Separator, air cleaner TEETES 1
4 1C200-G04 Element, air cleaner L=< Rl 1
4-1 1C200-G04-1 | Element, air cleaner AT R REN 1
5 1C200-G05 Cover, air cleaner SER FaE 1
6 1C200-G06 Nut, M6 3 s 1
7 1C200-G07 Flange bolt M6x16 FEZ M6 x 16 1
8 1C200-G08 Nut, M6 RZ 2 M6 2
9 1C200-G09 Empty filter stents HMAZER TS 1




HYUNDA

POWER

EQUIPMEN

T

ENGINE- IGNITION COIL , FLYWHEEL 1C200-H
PORTABLE GASOLINE GENERATOR - HY2500L(E) / HY3100L(E)

ENGINE- IGNITION COIL , FLYWHEEL 1C200-H

POS REF DESCRIPTION (iR ES QTY | Remark
1 1C200-HO1 Flywheel fan KRG 1
2 1C200-H02 Starting cup BER 1
3 1C200-H03 Nut M14 EEM14 1
4 1C200-H04 Flywheel it 1
4-1 1C200-H04-1 | Flywheel BE 1
5 1C200-HO5 Ignition coil assembly ENEE B 1
6 1C200-H06 Spark plug cap NILZENE 1
7 1C200-HO7 Flange bolt M6x25 FEZI2HM6 x 25 4
8 1C200-H08 Charging coil FEE 2B 1
9 1C200-H09 Linking piece LR ER 1
10 1C200-H10 Flange bolt M6x8 HRZHEHME x 8 1




HYU N AI ENGINE- FAN COVER 1C200-I
T

POWER EQUIPMEN PORTABLE GASOLINE GENERATOR - HY2500L(E) / HY3100L(E)

ENGINE- FAN COVER 1C200-I POS REF DESCRIPTION iR ES QTY | Remark
1 1C200-101 Fan, cover comp G E 1
1-1 1C200-101-1 Fan, cover comp HEhXEE 1
1C200-102 Shroud comp SEELEXE 1
1C200-103 Plate, side TRE 1
3-1 1C200-103-1 Plate, side BEHTRE 1
1C200-104 Diode BHEIERE 1
5 1C200-105 Flange bolt M6x12 FEZI2HM6 x 12 7
6 1C200-106 Flange bolt M6x16 EZHEHM6 x 16 1




HYUNDAI

POWER EQUIPMEN

ENGINE - SPEED GOVERNOR 1C200-J
PORTABLE GASOLINE GENERATOR - HY2500L(E) / HY3100L(E)

ENGINE - SPEED GOVERNOR 1C200-J

. o ——

POS REF DESCRIPTION (iR ES QTY | Remark
1 1C200-J01 Control assy BN E SR A 1

1-1 1C200-J01-1 Control assy HARR SR A 1

2 1C200-J02 Governor arm EE 1

3 1C200-J03 Square head screwM6x21 77 L HBHEM6 x 21 1

4 1C200-J04 Nut, M6 =2 M6 1

5 1C200-J05 Governor spring EE 1

6 1C200-J06 Governor rod EERIFF 1

7 1C200-J07 Throttle return spring e 1

8 1C200-J08 Flange bolt M6*12 FRZIEHME*12 2

10



HYUN AI ENGINE- HAND PLATE 1C200-K
T

POWER EQUIPMEN PORTABLE GASOLINE GENERATOR - HY2500L(E) / HY3100L(E)

POS REF DESCRIPTION B QTY | Remark
ENGIN E' HAN D PLATE ICZOO'K 1 1C200-K01 Recoil starter assy BEhEE B 1
2 1C200-K02 Recoil starter case comp BEEEHNE 1
3 1C200-K03 Recoil starter reel EhEER 1
4 1C200-K04 Starter ratchet R 2
5 1C200-K05 Ratchet guide mINS&E 1
6 IC200-K06 Flange bolt M6*8 =g 3
7 1C200-K07 Recoil starter spring EEhEAE 1
8 1C200-K08 Return spring FEVERAEE 2
9 1C200-K09 Recoil starter knob AT 1
10 1C200-K10 Recoil starter rope bl t k] 1
11 1C200-K11 Setting screw ShALI2ET 1

11



HYUNDA

POWER

EQUIPMEN

T

ENGINE- START MOTOR 1C200-L
PORTABLE GASOLINE GENERATOR - HY2500L(E) / HY3100L(E)

ENGINE- START MOTOR 1C200-L

POS

REF DESCRIPTION iR ES QTY | Remark
1 1C200-L01 Starting motor BEBHLEK 1
2 1C200-L02 Flange bolt M6x35 TR ZHZHEM6 x 35 1
3 1C200-L03 Flange bolt M6x25 FEZHZHEM6 x 25 1
4 1C200-L04 Flange bolt M5x12 EZHEREMS x 12 2
5 1C200-L05 Start relay REBNAkEE2F 1

12



HYUNDAI

POWER EQUIPMEN

ENGINE- FUEL TANK & MUFFLER 1C200-M
PORTABLE GASOLINE GENERATOR - HY2500L(E) / HY3100L(E)

ENGINE- FUEL TANK & MUFFLER 1C200-M

POS REF DESCRIPTION iR ES QTY | Remark
1 1C200-M01 Fuel Tank ASSY HiE Y5 1

2 1C200-M02 Tank fuel BN 1

3 1C200-M03 Joint, fuel tank Him Mg 1

4 1C200-M04 Filter, fuel e 1

5 1C200-M05 Fuel filler cap ik 1

6 1C200-M06 Clip, tube HEF 2

7 1C200-M07 Tube, fueld4xp8x150 HE ¢4x $8x150 1

8 1C200-M08 Flange bolt M6x25 FEZI2HEM6 x 25 1

9 1C200-M09 Muffler ASSY THAE R B 1

13



HYUNDAI

POWER EQUIPMENT

ALTERNATOR I1C200-N
PORTABLE GASOLINE GENERATOR - HY2500L(E) / HY3100L(E)

ALTERNATOR 1C200-N

POS REF DESCRIPTION (iR ES QTY | Remark
1 1C200-NO1 2KW Rotor ERH2KWEE T 1
11 1C200-N0O1-1 2.5KW Rotor RiHH2.5KWEF 1
2 1C200-N0O2 2KW Stator RIRHL2KWE F 1
2-1 1C200-N02-1 2.5KW Stator RIMALBKWE F 1
3 1C200-N03 2-2.5KW Rear cover 2-2 5KWiaim= 1
4 1C200-N04 2-2.5KW AVR (1-phase) 2-2.5KW AVR ( #78) 1
5 1C200-NO5 Terminal plate (1-phase) BRI 1
6 1C200-N06 2-2.5KW End cover 2-2 5KWX & 1
7 1C200-N07 2-2.5KW Brush kit 2-2 5KWHR I 1
8 1C200-N08 Bolt M8x1x180 B2EM8 x 1 x 180 1
8-1 1C200-N08-1 Bolt M8x1x205 #28M8 x 1 x 205 1
9 1C200-N09 Washer M8 2EM8 1
10 1C200-N10 Bolt M6x130 H2HM6 x 130 4
10-1 1C200-N10-1 Bolt M6x155 B2EM6 x 155 4

14



HYu N AI FRAME 1C200-O
T

POWER EQUIPMEN PORTABLE GASOLINE GENERATOR - HY2500L(E) / HY3100L(E)

FRAME 1C200-0 POS REF DESCRIPTION B4 QTY | Remark
1C200-001 2/2.5KVA(L) Frame 22 SKVAF IR EH 1
1-1 1C200-001-1 2/2.5KVA(LE) Frame 2/2 5KVAR R ZhHL 28 S 1
1C200-002 Absorber-2kw open type 2KWiRE R 4
3 1C200-003 2/2.5KVA Upper support 2/2 5KVAIER 2
1C200-004 14Ah Battery 14AHE I 1

15



HYUNDAI

POWER EQUIPMEN

FUEL TANK 1C200-P
PORTABLE GASOLINE GENERATOR - HY2500L(E) / HY3100L(E)

FUEL TANK 1C200-P

bod-Le

0 ~N>

POS REF DESCRIPTION (iR ES QTY | Remark
1 1C200-P01 2.5KW Fuel tank 2 5KWiS B4R 1
2 1C200-P02 Fuel tank cap jiEEES 1
3 1C200-P03 Fuel filter cup SRR 1
4 1C200-P04 Fuel cock (outer thread) THFF S (SMESL ) 1
5 1C200-P05 Fuel level indicator HAREME 1
6 1C200-P06 Flat washer $p6x$h25x2 FHH6x §25x2 4
7 1C200-P07 Tank absorber bush M E 4
8 1C200-P08 Tank absorber HERER 4
9 1C200-P09 Screws M5x12 + PRI KIEETME x 12 2
10 1C200-P10 Flange bolt M6x25 FEZHZHEM6 x 25 4

16



HYUNDA

POWER EQUIPMEN

T

MUFFLER 1C200-Q
PORTABLE GASOLINE GENERATOR - HY2500L(E) / HY3100L(E)

MUFFLER 1C200-Q

POS REF DESCRIPTION iR ES QTY | Remark
1 1C200-Q01 Muffler 2KWiE A8 1
2 1C200-Q02 Muffler cover 2KWil E 8RN E 1
3 1C200-Q03 Bolt M8*14 12HM8*14 3
4 1C200-Q04 Muffler pipe KWiHERTE 1
5 1C200-Q05 Muffler gasket KWl e &8 1
6 1C200-Q06 Muffler connector 1 KWl FE B R 1
7 1C200-Q07 Muffler connector 2 2KWil A 88 Bl E R 1
8 1C200-Q08 Flange bolt M8*16 1218M8*16 2
9 1C200-Q09 Nut M8 128 M8 2
10 1C200-Q10 Flange bolt M6*12 21 M6*12 5

17



HYUNDAI

POWER

EQUIPMENT

CONTROL PANEL 1C200-R
PORTABLE GASOLINE GENERATOR - HY2500L(E) / HY3100L(E)

CONTROL PANEL 1C200-R

POS REF DESCRIPTION iR ES QTY | Remark
1 1C200-R01 Panel plate R 1
2 1C200-R02 LEDS display LEDS# B % 1
2-1 1C200-R02-1 LED3 display LED3# B % 1
2-2 1C200-R02-2 Voltage meter HBER 1
3 1C200-R03 Start lock I8 1
3-1 1C200-R03-1 AREIFFX 1
4 1C200-R04 Leakage breaker 1P+N 1P+NimEEFF X< 1
4-1 1C200-R04-1 Black breaker 1P 1PEAREHFX 1
4-2 1C200-R04-2 Black breaker 2P PEEFHIFE 1
5 1C200-R0O5 Europe socket 16A =IE16A 1
5-1 1C200-R05-1 Black Australia socket 15A ZEIEFE15A 1
5-2 1C200-R05-2 Black Argentina socket 15A B HRIEHE15A 1
5-3 1C200-R05-3 IP67 Australia socket 15A Bh7K B4R 15A 1
6 1C200-R06 V type 12V/DC connector 12V VB EE 1
6-1 1C200-R06-1 T-type 12V/DC connector 12V TEYiREE 1
6-2 1C200-R06-2 V type 12V/DC terminals(Both of red and black) 12V B 1
7 1C200-R07 Grounding nut g & 1
8 1C200-R08 Fuse kit TR 22 i 1
9 1C200-R09 Rectifier 12V 2V 1
10 1C200-R10 Hours timer lakiok 1
11 1C200-R11 Button switch AFHX 1

18



HYUNDAI
EQUIPMENT

POWER




